
 

Version 1.0     

Data accurate as of 4 June 2024 

Water Convention is jointly organised by: 

 
 

 

 

 
 
 
 

 

 

 

 

SIWW2024 WATER CONVENTION 
FINAL PROGRAMME 

  

Download the SIWW2024 app  
to access the full programme >> 

 
 



 

  
 

2   
SIWW2024 WATER CONVENTION FINAL PROGRAMME 

TABLE OF CONTENTS  

 

Message from the Programme Committee Co-Chairs 3 

Singapore International Water Week 2024 Programme Overview  4 

Programme Committee 5 

Water Convention Themes 7 

Water Convention Programme Overview 9 

Hot Issues Workshops 10 

Workshop 1: SIWW SWAN APAC Workshop: New Ripples in Digital Water Transformation 11 

Workshop 2: GHG Production and Emissions in Wastewater Systems 12 
[...]
Canal de Isabel II is the public company that provides services throughout the whole water cycle to some 7 million people in 
the region of Madrid in Spain. Part of the company's values encompasses the provision of excellent service, with special care 
for the environment. With this in mind, framed within the global digitalisation strategy and leveraging the widespread 
availability of low-consumption communication systems such as NBIoT, Canal de Isabel II is deploying a network of smart 
meters that covers all of its customers, nearly 1.6 million, which will culminate in 2026. The immediate purpose of the hourly 
readings provided by these meters is, first and foremost, to allow customers to understand their consumption profile and how 
it can help them become more efficient; secondly, the generation of alerts for internal leaks and other related services; and, 
thirdly, but not least, the ability to conduct hourly flow balances in distribution district metering areas, significantly improving 
leak detection capabilities. 

> South East Water Achieved Non-Revenue Water Savings with Vibration Sensors Embedded in Smart Digital Meters 

 David Lo Jacono, Jacobs (Australia) 

 

South East Water (SEW), developed the Sotto® network leak detection sensor (Sotto), an innovative technology designed to 
be integrated into static Digital Meters. SEW tested Sotto in a trial deployment and found that the trial successfully showed 
early detection and reduced water loss. Jacobs was engaged in 2022 to review SEW’s findings and extrapolate the results 
across the wider network. Jacobs’ analysis determined that installing Sotto sensors will improve the early detection of leaks 
in either a density of one Sotto per property or one every two properties, with the former providing a better return on SEW’s 
investment. This paper details how Sotto can be useful in network leak identification and location, potential operational 
changes and the benefit analysis undertaken by Jacobs presented as a case study. The case study results do not infer or 
imply that equivalent results may or could be experienced by any other water utility. 

 

  



 

  
 

27   
SIWW2024 WATER CONVENTION FINAL PROGRAMME 

 
SESSION 1.6 – THE GOOD, BAD AND UGLY OF SMART WATER 
21 June 2024 (Friday) | 11:00am – 12:30pm | Room 1  

 
Session Chairs: 
Martine Watson, Urban Utilities (Australia), Elizabeth Lee, PUB, Singapore's National Water Agency (Singapore) 

> Understanding Data-As-A-Service Adoption within Water Utilities 

 Amir Cahn, SWAN Forum (United Kingdom) 

 

The water sector has seen several technological advancements in recent decades, however additional innovation in business 
models is now needed to support the adoption of these technologies. Today, smart devices such as sensors, meters, and 
other monitoring equipment can collect and transmit vast amounts of “big data” in real-time. However, water utilities often 
struggle to manage this magnitude of information due to a lack of skills and resources. One promising solution is “Data-as-a-
Service” (DaaS), which involves outsourcing data collection, delivery, and analysis to a third-party technology provider, thus 
transferring associated risks away from the utility. This study is the first to investigate the drivers, obstacles, and 
implementation process for water utilities to adopt DaaS. Based on diverse industry feedback, we developed a prototype 
model to assist water utilities in understanding whether DaaS is the right fit for them or not. 

> Achieving Success with IoT Deployment at Scale: Insights for Water Utilities and Companies 

 Gerhard Loots, Kallipr (Australia) 

 

This abstract explores how to manage a successful deployment of IoT solutions at scale in the water sector, offering valuable 
insights for water utilities and companies from a leading IoT solutions provider in Australia. By embracing IoT technologies, 
organizations can drive operational excellence, optimize resource management, and foster innovation. Real-world case 
studies from Kallipr, including the largest IoT deployment in Australia with Sydney Water, highlight the transformative potential 
of IoT, showcasing improved efficiency, cost reduction, and enhanced customer satisfaction. However key considerations 
like solution selection, infrastructure scalability, and overcoming deployment challenges need to be carefully considered. By 
leveraging IoT-generated data, organizations can optimize processes, drive sustainability, and unlock new business 
opportunities. This presentation encapsulates the significance of IoT deployment in achieving success and growth in the 
water sector by sharing learnings taken from large-scale IoT projects within the Australian water industry. 

> Revolutionizing Water Network Asset Management: Total Network Management 

 Mark Nicol, Nicol Consulting (Singapore) 

 

Total Network Management (TNM) represents a groundbreaking approach in water network management, unifying data-
driven insights with cutting-edge technologies to revolutionize the industry. This comprehensive paper explores TNM's 
concept, its integration of environmental data, and its multifaceted benefits, offering a deep understanding of its transformative 
potential. Drawing upon the extensive experience of the authors, this paper navigates the challenges of aging infrastructure, 
resource constraints, and evolving customer expectations. Our findings unveil how TNM empowers utilities to optimize asset 
management, reduce costs, protect the environment and elevate service reliability to new heights. 

> Evergreen Digital Twin as Paradigm Shift for Maximizing Smart Water Grid Return on Investment 

 Zheng Yi Wu, Bentley Systems (USA) 

 

To address the challenges of climate change and ever-greater water stress, water utilities have increasingly adopted Smart 
Water Grid (SWG) to ensure that water is delivered with good quality and the minimum disruptions. PUB Singapore’s 
National Water Agency has implemented SWG for many years. However, to fully realize the benefits of SWG, the 
challenges remain to be addressed along with the innovation solutions. In this paper, Digital Twin (DT) approach is 
presented for maximizing the SWG return on investment. A generic DT framework is developed to address the challenges 
of data in silos, model inadequacy, and digital thread weakness. The developed DT approach and solution enable users to 
achieve adequately accuracy for digital representation of SWG in near real time, namely so-called evergreen DT. The 
application outcomes have been elaborated and demonstrated that evergreen DT is the paradigm shift for cost-effectively 
managing SWG and hence maximizing SWG Return on Investment. 

 
 
 
  



 

  
 

28   
SIWW2024 WATER CONVENTION FINAL PROGRAMME 

THEME 2: DELIVERING WATER FROM SOURCE TO TAP (TREATMENT) 

 
SESSION 2.1 – ADVANCED WATER TREATMENT PROCESS  
20 June 2024 (Thursday) | 9:00am – 10:30am | Room 2  

 
Session Chairs: 
Holly Shorney-Darby, PWNT (Netherlands), Robert Chan, AECOM (Hong Kong) 

> 
Multicriteria Comparison of Three Technologies for The Treatment of 42 Pfas in Drinking Water Using a 
Comprehensive Experimental Approach 

 Raphaelle Du Besset, CIRSEE-SUEZ (France) 

 

Per-fluorinated substances (PFAS) contamination is broad and worldwide: it includes thousands of compounds and is found 
in all environmental compartments. Regulation is enforced in many countries, with a large variety of compounds and 
concentrations of targeted PFAS. The aim of this project is to compare different processes for the treatment of drinking water 
on a multi-criteria basis. The criteria considered cover technical aspects (process performance and ease of implementation), 
economic aspects (capital and operational costs) and environmental aspects (carbon impact of the process, waste disposal). 
Laboratory and pilot tests are carried out to consolidate the treatment of a substantial list of 42 PFAS by membrane 
technologies (low pressure reverse osmosis and nanofiltration) and adsorption processes (activated carbon and resins). The 
project will enable the selection of the best combination of treatment solutions to implement, depending on the type of water 
resource, the PFAS contamination and the treatment objectives. 

> 
Supercritical Water Oxidation (SCWO) for Complete Destruction of Environmental Toxins (PFAS, Pesticides, 
Pharmaceuticals, etc.) 

 Zhuoyan Cai, Aquarden Technologies (Denmark) 

 

As more technologies enter the market of water and soil remediation -- such as those used to capture PFAS and pesticides-
-  highly concentrated toxic wastes are generated, and proper destruction methods are required to destroy such wastes.  
Aquarden’s SuperOx™ technology operates on the Supercritical Water Oxidation (SCWO) process and can ensure complete 
destruction and full mineralization of PFAS and pesticides without generating toxic by-products. SCWO can be applied to a 
variety of different waste types, such as particulate slurries (containing adsorbents from water remediation, explosives, etc.), 
sludges, membrane concentrates, foamate from foam fractionation, firefighting foam, process water, etc. with the result 
of >99.99% destruction of complex problematic compounds. 

> 
Doc Removal from A Turbid and Brackish Water Source with Suspended Ion Exchange (Six®) to Improve the 
Resilience of Drinking Water Production in a Water Stressed Area 

 Elisabeth Vaudevire, PWNT (Netherlands) 

 

Due to the poor quality of its influent water, Llobregat drinking water treatment plant (DWTP) requires extensive treatment 
with no less than oxidation, coagulation, sedimentation, sand filtration, granulated activated carbon (GAC) and electrodialysis 
reversal (EDR), to achieve sufficient dissolved organic carbon (DOC) removal to meet the European standards on disinfection 
by products (DBP). in the near future, the plant will be required to increase its water production from 3.2 m3/s to 4 m3/s. As 
an alternative to expanding the entire plant’s capacity, the implementation of a suspended ion exchange (SIX®) targeting the 
DOC as a first step treatment was investigated to increase the resilience of the downstream processes. This paper describes 
one year of operating the SIX® pilot (7m3/h) at Llobregat DWTP which demonstrated stable resin adsorption despite frequent 
high turbidity events, 40% to 60% DOC removal depending on the influent quality and significant improvement of the DBP 
formation potential 

 
 
 
 
 

 

 

 

 
 
 
 
 
 
 
 



 

  
 

29   
SIWW2024 WATER CONVENTION FINAL PROGRAMME 

 
SESSION 2.2 – ADVANCES IN MEMBRANE TECHNOLOGY 
20 June 2024 (Thursday) | 11:00am – 12:30pm | Room 2  

 
Session Chairs: 
Jonathan Clement, Ramboll (Singapore) 

> Overview of Flat Sheet Ceramic Membranes 

 Gilbert Galjaard, Ramboll (Netherlands)  

 Presenter is an invited speaker. No executive summary is available. 

> 
Developing Negatively Charged Nanofiltration Membranes Using Sulfuryl Chloride for Selective Rejection of 
Organic Micro-Pollutants from Feed Water 

 Jinsong Zhang, CITIC Envirotech Pte Ltd (Singapore) 

 

Surface modification via secondary interfacial polymerization (SIP) is a promising technology for the enhancement of NF 
membrane performance such as rejection selectivity. in this study, sulfuryl chloride (SC) was employed to introduce sulfonic 
groups into the active layer of membranes to improve the membrane performance, also with a purpose of investigating the 
SIP mechanisms. Results showed that SC in a hexane environment was capable of enhancing membrane surface negative 
charge density and contracting membrane pores. Membrane surface characterization showed that the sulfur element had a 
low concentration, indicating that the residual amine groups in the nascent active layer for SIP were quite limited, and the 
improvement of membrane performance was remarkably affected by the introduced sulfonyl groups. SC in the hexane 
environment could further enhance the crosslinking degree of the active layer, increase the membrane surface hydrophilicity 
and narrow the pore size distribution. An optimized membrane with SC modification had a molecular weight cutoff of ∼350 

Da and a surface zeta potential of ∼−55.8 mV, and could effectively reject five negatively charged per- and polyfluoroalkyl 
substances (with molecular weight ranging from 214 to 414 Da) by over 80% while with a low rejection of MgCl2 below 30%. 

> 
Innovative Drinking Water Treatment: Unleashing the Potential of Hollow Fiber Nanofiltration with Sand Filtration 
Pre-Treatment 

 Jink Gude, NX Filtration (Netherlands) 

 

Unleashing the full potential of Hollow Fiber Nanofiltration (HFNF) coupled with sand filtration pre-treatment for drinking water 
purification, our study compares two concepts: one incorporating HFNF and granular activated carbon filtration (GAC), and 
the other integrating sand filtration (without chemical dosing), HFNF, and GAC. Preliminary findings reveal compliance with 
EU drinking water standards, with low Total Organic Carbon (TOC) and Assimilable Organic Carbon (AOC) levels, and 
organic removal. Notably, the sand filter enhances HFNF performance, resulting in a 30% permeability increase after just 
four weeks. This approach, applied to river water, showcases promising results, offering a sustainable solution for improved 
water quality and environmental challenges. Compared with conventional concepts such as coagulation + UF + RO the energy 
saving is 70% and the chemical savings >90%, resulting in a lower CO2 footprint and Opex. 

> Ozone and Ceramic Microfiltration to Treat Ferric Coagulant Clarified Water at Choa Chu Kang Waterworks 

 Holly Shorney-Darby, PWNT (Netherlands) 

 

PUB, PWNT, and Metawater have embarked on a joint research study to investigate the influence of ferric coagulated and 
clarified water on the performance of ceramic microfiltration with ozone upstream of the membrane. Early results showed that 
membrane operation was stable at flux 360 lmh. The preliminary results also suggested DOC removal rather than turbidity 
control was more important in the clarification process for downstream membrane performance with Metawater’s ceramic 
membrane. 

 

 

 

 

  



 

  
 

30   
SIWW2024 WATER CONVENTION FINAL PROGRAMME 

 
SESSION 2.3 – INNOVATIONS IN LOW ENERGY DESALINATION 
20 June 2024 (Thursday) | 2:30pm – 4:00pm | Room 2  

 
Session Chairs: 
Key Wee Ong, PUB, Singapore's National Water Agency (Singapore), Adil Minoo Dhalla, Nanyang Technological University 
(Singapore) 

> Understanding Key Considerations for Low Energy Desalination 

 Nikolay Voutchkov, NEOM (Saudi Arabia) 

 Presenter is an invited speaker. No executive summary is available. 

> Energy Reducing Technology for SWRO Desalination Systems - Closed Circuit Reverse Osmosis Technology 

 Santhosh Ramalingam, DuPont Water Solutions (Singapore) 

 

Operational efficiency of reverse osmosis (RO) systems is restricted in steady-state designs due to strict hydraulic conditions. 
Closed Circuit Reverse Osmosis (CCRO) technology for the high-pressure seawater reverse osmosis (SWRO) system in 
desalination plants eliminates the hydraulic restrictions and allows for optimized performance with lower energy consumption. 
The CCRO process has been proven successful in brackish water applications for its operational efficiency and flexibility. 
The technology is currently being evaluated and optimized in a pilot scale testbed at PUB’s R&D Facility for the lowest energy 
consumption in seawater desalination. Simulations show that the CCRO process can reduce energy consumption by 5-18% 
over conventional RO process using an energy recovery device and identical RO elements. in this paper, we will be discussing 
the operation of CCRO technology for seawater desalination and demonstrate specific energy consumption <2 kWh/m3. The 
CCRO pilot is partly funded by PUB under the Competitive Research Programme (Water). 

> 
Best Value for SWRO Plants Pretreatment Selection Among Technology Portfolio to Address Client’s Global 
Needs. 

 Delia Pastorelli, SUEZ (France) 

 

The design of the pre-treatment of a seawater reverse osmosis plant is driven by many input data: seawater quality, local civil 
work costs, electrical costs, customs and imports rules, type of contracts, available footprint, construction deration requested. 
SUEZ is also adding its own criteria to address environmental concern. The most efficient pretreatment for the future of the 
SWRO desalination plants is thus always challenges by considering 4 criteria: 1. Carbon Footprint, 2. Disposal (brine and 
sludge), 3. Treated Water Quality, 4. The best TOTEX for the end-user. To ensure a sustainable and cost-effective operation 
and to determine the best treatment line for a project, SUEZ developed a tool to benchmark its own products as well as 
external technology to be integrated. This paper underlines the need of carrying out carefully such assessment before 
submitting proposal, with 2 case studies: one SWRO plant where ultrafiltration was selected as pre-treatment and one with a 
conventional gravity filtration. The first case highlights the environmental consideration developed all along this project and 
the second case shows how we can be competitive also with robust media filtration pre-treatment while keeping high 
environmental standards. 
 

> 
Re-evaluate Practical Performance and Inefficiencies in Close-Circuit Reverse Osmosis (CCRO) Design Using 
Time-Dependent RO Modelling 

 Zijing Mo, Nanyang Technological University (Singapore) 

 

Close-circuit reverse osmosis (CCRO) is an emerging desalination process known for its enhanced energy efficiency 
compared to conventional single-stage methods. Featuring a semi-closed stream setup, CCRO customizes hydraulic 
pressure application to save energy and employs standard RO components for cost-effectiveness. However, this semi-closed 
system requires concentrate purging at lower pressures after achieving recovery. This results in coexisting solutions with 
significant concentration disparities within the membrane pressure vessel, causing reverse water flux at the rear elements 
and potentially affecting CCRO's practical performance. To assess the energy loss from reverse flux and other purging 
inefficiencies, a multi-cycle time-dependent finite differential model was developed in this study. This model quantified 
CCRO's flux, applied pressure, and energy consumption. Findings reveal that reverse flux contributes to 5% of energy 
consumption in practical seawater desalination with CCRO at 50% recovery. While increasing flow rates during concentrate 
purging reduces reverse flux, it escalates pressure loss and mandates larger pump installations, presenting implementation 
challenges for CCRO. 

 
 
  



 

  
 

31   
SIWW2024 WATER CONVENTION FINAL PROGRAMME 

 
SESSION 2.4 – BRINE CONCENTRATION AND MINING 
20 June 2024 (Thursday) | 4:30pm –6:00pm | Room 2 

 
Session Chairs: 
Nikolay Voutchkov, NEOM (Saudi Arabia), Constanze Simmermacher Schettler, Jacobs (Singapore) 

> Membrane Based Selective Mineral Harvesting System for Innovative Seawater Desalination and Brine Processing 

 Noura Chehab, NEOM (Saudi Arabia) 

 

Various minerals in seawater are valuable industrial resources, which are products of seawater desalination and brine 
processing in addition to portable water. to retrieve target minerals from complex seawater compositions in low 
concentrations, advancement of separation processes is necessary at the level of individual elements or ions. An innovative 
system for selective separation of monovalent salts is developed for the beneficial use of seawater and its brine. A novel ion-
selective membrane is adopted to a seawater reverse osmosis (SWRO) process, enabling the production of a targeted 
mineral in high concentration. Different potassium-selective compounds are selected for lab testing, and results are evaluated 